


MODEL 6924N

Item | Sub | Parts No. Description Portuguese Description English Qty [ Unit
1 194034-4 [LUVA EXT 1" OUTER SLEEVE 24-49 SET 1 | PC.
2 194312-2 [SOQUETE INT 1" INNER SLEEVE 1-49 SET 1 [ PC.
3 165412-5 [HASTE CHIP ROD 1 | PC.
3 165404-4 [HASTE CHIP ROD 1 [ PC.
4 233445-9 |MOLA DE COMPRES 16 COMPRESSION SPRING 16 1 | PC.
5 233420-5 |MOLA DE COMPRES 28 COMPRESSION SPRING 28 1 [ PC.
6 257945-5 |ANEL RETENTOR 68 RETAINING RING 68 1 | PC.
7 324623-3 |[ESPACADOR SPACER 1 [ PC.
8 962372-0 |ANEL RETENTOR INT AR-75 RETAINING RING(INT)AR-75 1 | PC.
9 324624-1 |SUPORTE EXT OUTER SUPPORT 1 [ PC.
10 154492-6 |SUPORTE INT COMPL INNER SUPPORT COMPLETE 1 | PC.
11 211653-2 |ROLAMENTO DE ESFERA 6811 BALL BEARING 6811 1 [ PC.
12 310159-8 |CONDUTOR B CARRIER B 1 | PC.
13 212078-3 |ROLAMENTO DE AGULHA 1010 NEEDLE CAGE 1010 12 | PC.
14 227144-3 |ENGRENAGEM 18 SPUR GEAR 18 4 | PC.
15 268124-0 |PINO 10 PIN 10 4 | PC.
16 267289-5 |ARRUELA LISA 25 FLAT WASHER 25 1 | PC.
17 266022-2 |PARAFUSO M8X8 SET SCREW(DOG POINT) M8X8 2 | PC.
18 256211-7 |PINO 6 PIN 6 3 | PC.
19 227140-1 |ENGRENAGEM 26 SPUR GEAR 26 3 | PC.
20 211012-0 |ROLAMENTO DE ESFERA 60627 BALL BEARING 60677 3 | PC.
21 268104-6 |PINO 8 PIN 8 3 | PC.
22 227142-7 |ENGRENAGEM 26 SPUR GEAR 26 3 | PC.
23 212026-2 |ROLAMENTO DE AGULHA 808 NEEDLE CAGE 808 6 | PC.
24 227143-5 |ENGRENAGEM 10 SPUR GEAR 10 1 | PC.
25 310158-0 |CONDUTOR A CARRIER A 1 [ PC.
26 267289-5 |ARRUELA LISA 25 FLAT WASHER 25 1 | PC.
27 227141-9 |ENGRENAGEM 11 SPUR GEAR 11 1 [ PC.
28 216419-5 |ARRUELA 1831 THRUST NEEDLE CAGE 1831 1 | PC.
29 227155-8 |ENGRENAGEM INT 46-64 INTERNAL GEAR 46-64 1 [ PC.
30 324519-8 |ABRACADEIRA BRACKET 1 | PC.
31 257943-9 |ANEL RETENTOR 68 RETAINING RING 68 1 [ PC.
32 257263-1 |ANEL 58 RING 58 1 | PC.
33 211221-1 |ROLAMENTO DE ESFERA 6902 BALL BEARING 6902 1 [ PC.
34 266199-3 |PARAFUSO M4X6 HEX.SOCKET HEAD BOLT M4X6 2 | PC.
35 345476-7 |PLACA GUIA PLATE GUIDE 1 [ PC.
36 233421-3 |MOLA DE COMPRES 4 COMPRESSION SPRING 4 1 | PC.
37 345493-7 |PLACA LIMIT STOPPER PLATE 1 [ PC.
38 324521-1 |SUPORTE DA HASTE ROD SUPPORTER 1 | PC.
39 213656-2 |ANEL O' RING 53 O RING 53 1 [ PC.
40 211064-1 |ROLAMENTO DE ESFERA 6000 BALL BEARING 6000 1 [ PC.
41 226828-0 |[ENGRENAGEM 11-47 GEAR 11-47 1 [ PC.
42 922122-5 |PARAFUSO M4X14 HEX.SOCKET HEAD BOLT M4X14 4 | PC.
43 183928-8 [CAIXA DA ENGR GEAR CASE SET 1 [ PC.

D10 INC. 44 0
44 819001-5 |ETIQUETA MAKITA MAKITA LABEL 2 | PC.
45 227483-1 |ENGRENAGEM ESPIRAL SPIRAL BEVEL GEAR 15 1 | PC.
47 211097-6 |ROLAMENTO DE ESFERA 6000LLB BALL BEARING 6000LLB 1 [ PC.
49 194100-7 [CONJUNTO DA ENGR HELICOIDAL 27 HELICAL GEAR 27 SET 1 | PC.
50 211012-0 |ROLAMENTO DE ESFERA 60677 BALL BEARING 60677 1 [ PC.
51 961004-6 |ANEL TRAVA MKE-8 RETAINING RING S-8 1 | PC.
52 226597-3 |ENGRENAGEM HELICOIDAL 15 HELICAL GEAR 15 1 [ PC.
53 418801-6 |GAXETA GASKET 1 | PC.
54 317835-5 |CAIXA DA ENGR GEAR HOUSING 1 [ PC.
55 211097-6 |ROLAMENTO DE ESFERA 6000LLB BALL BEARING 6000LLB 1 | PC.
56 344470-6 |RETENTOR DO ROLAM BEARING RETAINER 1 [ PC.




MODEL 6924N

Iltem [ Sub | Parts No. Description Portuguese Description English Qty | Unit
57 251308-7 |PARAFUSO CRM 4X10 PAN HEAD SCREW M4X10 3 [ PC.
58 254236-5 |CHAVETA 3 KEY 3 1 | PC.
59 241863-7 |VENTOINHA 70 FAN 70 1 | PC.
60 513590-9 |ROTOR 110V COMPL ARMATURE ASS'Y 100-115V 1 | PC.
60 513592-5 |ROTOR 220V COMPL ARMATURE ASS'Y 200-220V 1 | PC.

D10 INC. 596162 0
61 681644-1 |ARRUELA DE ISOL INSULATION WASHER 1 | PC.
62 211031-6 |ROLAMENTO DE ESFERA 608LLB BALL BEARING 608LLB 1 | PC.
63 266044-2 |PARAFUSO AUTO ATARRAXANTE PT5X60 |TAPPING SCREW 5X60 2 | PC.
64 418797-1 |PLACA DEFLETORA BAFFLE PLATE 1 | PC.
65 594525-9 |ESTATOR COMPL 110V FIELD ASS'Y 100-115V 1 | PC.
65 594527-5 |ESTATOR COMPL 220V FIELD ASS'Y 200-220V 1 | PC.
C10 | 654020-2 |[MOLA TERM (GR) RING TERMINAL 2 | PC.
C20 | 654501-6 |TERMINAL JST P-1. 25 CONNECTOR P-1.25 2 [ PC.
66 922243-3 |PARAFUSO ALLEN M5X25 HEX. SOCKET HEAD BOLT M5X25 4 | PC.
67 922243-3 |PARAFUSO ALLEN M5X25 HEX. SOCKET HEAD BOLT M5X25 4 | PC.
68 154491-8 [CAIXA DO MOTOR COMPL MOTOR HOUSING COMPLETE 1 | PC.
C10 | 643708-9 |GUIA DE CARVAO 5X11 BRUSH HOLDER 5-11 2 [ PC.
69 191963-2 [ESCOVA DE CARVAO CB-303 CARBON BRUSH CB-303 1 | SET
70 643750-0 |TAMPA DA ESC DE CARVAO BRUSH HOLDER CAP 2 [ PC.
71 421891-0 |[PROTETOR C PROTECTOR C 1 | PC.
72 861055-8 |PLACA DE IDENT 6924N NAME PLATE 6924N 1 | PC.
73 922243-3 |PARAFUSO ALLEN M5X25 HEX. SOCKET HEAD BOLT M5X25 2 | PC.
74 183880-0 [CONJUNTO DO PUNHO HANDLE SET 1 | SET
D10 INC. 85 0
75 421890-2 |PROTETOR B PROTECTOR B 1 | PC.
76 922243-3 |PARAFUSO ALLEN M5X25 HEX. SOCKET HEAD BOLT M5X25 4 | PC.
77 693930-8 |CABO ELET POWER SUPPLY CORD 1.5-2-2.0 1 | PC.
78 682573-1 |PROTETOR DO FIO CORD GUARD 10 1 | PC.
79 265995-6 |PARAFUSO AUTO ATARRAXANTE PT4X18 |TAPPING SCREW 4X18 2 [ PC.
80 687053-2 |PRENDEDOR DO FIO STRAIN RELIEF 1 | PC.
82 414436-1 |ALAVANCA DO INTERR SWITCH LEVER 1 | PC.
83 651835-8 |INTERRUPTOR SP215C SWITCH SP215C 1 | PC.
84 310157-2 |ALAVANCA DO CAVACO CHIP LEVER 1 | PC.
85 183880-0 [CONJUNTO DO PUNHO HANDLE SET 1 | SET
D10 INC. 74 0
86 421889-7 |PROTETOR A PROTECTOR A 1 | PC.
87 266045-0 |PARAFUSO AUTO ATARRAXANTE PT4X20 |TAPPING SCREW 4X20 4 | PC.
A01 823286-7 |MALETA DE FERRO STEEL CARRYING CASE 1 | PC.
A02 783001-0 |CHAVE PH 6 (-) SCREWDRIVER 6 1 | PC.




